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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
IACC<>RI>IN<:TO EN10204 TVPE 3.11 .~ ~ - -~ ~, 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY TMAT THE PRODUCT LISTED BELOW WAS DESIGNED. MANIIFACTURED AND TESTED ACCORDINGTO OUR QUALITY SYSTEM AND REQUIREMENTS GIVEN IN ONE OR MORE OF THE 

FOLLOWMC STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE ELPRODUCTO LISTADO ABAJO FUE DISEÑADO. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DECALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDFION.) 

API 598 - VALVE INSPECTION AND TESTMG API 6D - PlPELlNE VALVES - GATE. PLUG. BALL AND CHECK 
API 599 -METAL PLUG VALVES - FLANGED, THREADED AND WELDMG API 600 - STEEL GATE VALVES. FLANGED AND WELDING ENDS 
ANSl B16-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSlB16-11 - FORGED FITTINGS, SOCKET - WELDING AND THREADED 
ANSlB16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS API 602 - COMPACT STEELGATE VALVES - FLANGED. THREADED. 
MSS-SP61 - PRESSURE TESTING OF STEELVALVES WELDING AND EXTENDED - BODY ENDS 

P a r t  No. AC061A08MAB830000M 
(Código) 

D e s c r i ~ t i o n  6" Fig. 5202 F UT WCB, API TRIM No.8 830000 
Descripción CAST STEEL GATE VALVE 150 CLASS 

(VALVULA COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALVE ~ L O W  EMISSION CONTROL (SO PPM'S ~IAX.) <VALVULA sunfrnzsTRu>A CON CONTROL DE BAJAS 
EMISIONES FUGRNAS ('1) PPM'S MAX.1 ) 

P R E S S U R E T E S T  1 :,A&& 1 BACK 
(PRUEBAS DE PRESION) (SEAT) 1 2 

P N E U M A T I C  (PSI) I 80 80 
(NEUMATICAI 

FACIO-21 REY "311 

CERTIFICADO POR: CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

- -- -~ 

MECHANICAL TESTS MECANICAS) 

TENS YIELD ELG RED BHN 1 
d . 

KPSl m1 % Yo 
c m @  IST 2ND JRD AV0 

75.98 44.95 2 5  4 7  162 

81.20 47.56 3 0  5 3  160 

76.84 43.53 2 8  4 5  167 

CHEMICAL COMPOSITION (9'0) COMPOSICIÓN QUMICA (%) 

ITEM HEATNo. ?%M?L (PARTEI (COLADA1 

CLiERPO 

BONNET WH34809 ASTM A-216IWCB 
BONETE 

WEDGE WH34595 ASTMA-216/WCB 

C P S S i  Ni  M o  V Mn Cr C U  C b  
p p p  

Nomlirated to (Nomialirado a) 930 Temer to (Temole a) 650 Enfnado en aire. 
0.198 0.934 0.033 0.015 0.507 0.036 0.044 0.001 0.033 0.004 

Nomlizated 10 Momialirado al 930 T e w r  10 (Temole al 650 Enfriado en aire. 
0.195 0.928 0.031 0.013 0.491 0.032 0.058 0.001 0.030 0.004 


